115 battery




Model Model Power Split 26 155cm

Pos Vare nr./ Part no] Beskrivelse Description

1 400001 Plade Plate

2 400002 Bolt 6 x 20 Bolt 6 x 20

3 400003 Skive 6 Washer 6

4 400004 Handtag Handle

5 400005 Stang Handle bar

6 400006 Skive Washer

7 400007 Skive 8 Washer 8

8 400008 Mgtik 8 Nut 8

9 B26T74 Bolt 8 Bolt 8

10 400010 Forbindeslstang Connecting rod
11 90100602 Fingermgtrik M8 Fingernut M8

12 400012 Skive 8 Washer 8

13 90102749 Bolt 8 x 50 Bolt 8 x 50

14 90103413 Bolt M8x16 Bolt M8x16

15 400015 Konsol Handle stand

16 400016 Ventil kasse Handle box

17 400017 Beslag Back block plate
18 400018 Ringent spindle Ringent spindle
19 400019 Pin B6 x 26 Pin B6 x 26

20 400020 Bgijning Connector

20N 400020A Bgjning pumpe Connector pump
21 400021 Hgjtryksslange E3 Highpressure hose E3
22 400022 Bgijning Connector

23 400023 Klemme Pipe hoop

24 400024 Returslange Hose Return

25 B26T10A Ventil 2-vejs Valve assembly
26 400026 Bgjning Connector

26 N 400026A Bgjning Connector

27 400027 O-ring O-ring seal

27N 400027A Skive Washer

28 400028 Spiral slange Protection Hose
29 400029 Hgjtryksslange E3 Highpressure hose E3
29N 400029A Hgjtryksslange Highpressure hose
30N 400030 Spiral slange Protection Hose
31 400031 Beslag Valve base

32 90102771 Bolt 10 x 20 Bolt 10 x 20

33 400033 Skive 10 Washer 10

34 400034 Spaendeband Hoop

35 400035 Split Clip

36 400036 Pal B12 x 70 Pin B12 x 70

37 400037 Endestykke Rubber plug

38 B26T20 Cylinder Cylinder

39 400039 Split Clip

40 400040 Bas Spindle with holes
41 400041 Handtag gummi Handle grip

42 400042 Pal Spindle

43 400043 Endestykke Cylinder Stand for cylinder
44 90100973 Bolt 16 x 80 Bolt 16 x 80

45 400045 Mellemstykke Cylinder Middle section Cylinder
46 400046 Glidestykke Cylinder Bottom plate

47 B26T21 Mgtrik 12 Nut 12

48 400048 Bjeelke Trailer coupler
49 B26T83 Stattehjul Supportwheel

50 90102814 Bolt 12 x 80 Bolt 12 x 80

51 B26T39 Pal Pin

52 400052 Handhjul Nut / wheel

53 400053 Skaerm for motor Guard for engine
54 90103413 Bolt M8 x 16 Bolt M8 x 16

55 400055 Statte for skeerm Support for guard




Pos Vare nr./ Part no] Beskrivelse Description

56 B26T54 Bolt 13 x 35 Bolt 13 x 35

57 B26T68 Heette Cap

58 B26T67 Mgatrik M20 x 1.5 Nut M20 x 1.5

59 B26T66 Split Ringent spindle

60 B26T65 Skive 20 Washer 20

61 B26T63 Leje Bearing

62 B26T64 Hjul Tyre

63 B26T62 Pakdase Oil seal

64 B26T1 Mgtrik 10 Nut 10

65 B26T59 Monteringsplade Wheel stand assembly
66 B26T61 Vibrationsdeemper Vibrationabsorber
67 B26T60 Plade Diesel Engine base Diesel
67 400115 Plade Benzin Engine base Gasoline
68 90102779 Bolt 10 x 60 Bolt 10 x 60

69 90102776 Bolt 10 x 40 Bolt 10 x 40

70 90100693 Mgtrik M10 Nut M10

71 B26T91 Udstadningsforleenger Vent-pipe assemble
72 400072 Motor (TG800 / TD600E) Engine (TG800 / TD600E)
73 292373 Bolt 8 x 25 Bolt 8 x 25

74 400074 Flange Diesel Flange Diesel

74 400116 Flange Benzin Flange Gasoline
75 90102739 Bolt 8 x 10 Bolt 8 x 10

76 400076 Klo Diesel Connector Diesel
76 400117 Klo Benzin Connector Gasoline
77 400077 Koblingskryds Shock absorber

78 400078 Klo Connector

79 90103413 Bolt 8 x 20 Bolt 8 x 20

80 B26T48 Pumpe Pump

81 B26T46 La&s Lock

82 B26T47 Hgjtryksslange Highpressure Hose
83 90102776 Bolt 6 x 16 Bolt 6 x 16

84 B26T44 Flange Flange

85 B26T43 Filter Filter

86 B26T42 Ring Seal washer

87 400087 Tank for hydraulikolie Tank

88 400088 Bolt 12 x 100 Bolt 12 x 100

89 400089 Batteri box Battery box

90 400090 Ledning Wire

91 400091 Ledning Wire

92 400092 Lag batteribox Lid batterybox

93 400093 Skive 6 Washer 6

94 400094 Bgs Bush

95 400095 Bundprop Plugh

96 400096 O-ring O-ring

97 400097 Bolt M20 x 200 Bolt M20 x 200

98 400098 Mgtrik M20 Nut 20

99 400099 Glidestykke Klgvehoved Bottom plate

100 400100 Mellemstykke Klgvehoved Middle plate

101N 90102811 Bolt 12 x 65 Bolt 12 x 68

102 B26T24 Klgvehoved Blade assey

103 400103 | - profil | - profile

104 B26T76 Monteringsbeslag for skaerm Mountingbracket for guard
105 B26T73 Skeaerm for hjul Guard for wheel
106 400106 O-ring O-ring seal

107 400107 Lag for tank Cap for tank

108 90100664 Mgtrik M12 Nut M12

109 90100664 Mgtrik M12 Nut M12

110 400110 Matrik 6 Nut 6

111 400111 Greb - gas Throttlegrip

112 400112 Kabel - gas Cable - throttle

113 400113 Endestykke plastik Endpart plastic




Pos Vare nr./ Part no] Beskrivelse Description
114 400114 Statte Stand
115 51354 Batteri Battery




Pos Vare nr. / Part no. Qty  Beskrivelse Description
2 730232 1 Beslag Bracket
4 730234 1 Teendingslas Starting key assembly



	Ark1
	TD600 - 16 svinghjul.pdf
	Ark1


